;)RSB
ENVIRONMENTAL

February 13, 2024

Weslaco City Hall

Office of Public Works
255 South Kansas Avenue,
Weslaco, TX 78596

Re: City of Weslaco — Wastewater Renewal Application, Draft Permit, and Facts Sheet
for Permit No. WQ0010619003

Dear Lucy,

RSB has contacted Weslaco City Hall on February 13, 2024, regarding placing the
document in this package for 40 days open for public comments and review.

We would appreciate your assistance in doing so.

If you have any questions or comments, please do mnot hesitate to contact us at
(832) 291-3473.

Thank you,

Hani Said

Environmental Scientist

RSB Environmental

Corporate Office: 6001 Savoy Dr., Ste. 110
Houston, Texas 77036

Office: 832.291.3473
[...]
(*3) The sum of seven PCB congeners 1242, 1254, 1221, 1232, 1248, 1260, and 1016.

TCEQ-10054 (6/1/2017)

Domestic Wastewater Permit App.

ion, Technical Reports

Page 6




Section 2.

Priority Pollutants

Attachment A
WQo0010619003
City of Weslaco

For pollutants identified in Tables 4.0(2)A-E, indicate type of sample.

Grab O

Date and time sample(s) collected:

Composite []

Table 4.0(2)A — Metals, Cyanide, Phenols

AVG MAX
Number of MAL
Pollutant Effluent Effluent
Samples (ng/D
Conc. (ug/1) | Conc. (ug/l)
Antimony 5
Arsenic 0.5
Beryllium 0.5
Cadmium 1
Chromium (Total) 3
Chromium (Hex) 3
Chromium (Tri) (*1) N/A
Copper 2
Lead 0.5
Mercury 0.005
Nickel 2
Selenium 5
Silver 0.5
Thallium 0.5
Zinc 5
Cyanide (*2) 10
Phenols, Total 10

(*1) Determined by subtracting hexavalent Cr from total Cr.

(*2) Cyanide, amenable to chlorination or weak-acid dissociable

TCEQ-10054 (6/1/2017)
Domestic Wastewater Permit Application, Technical Reports

Page 77



Attachment A

WQo0010619003
City of Weslaco
Table 4.0(2)B — Volatile Compounds
Pollutant Efﬁfm Efnglﬁi(nt N;;“;;l‘;:f (ngA}Il‘)
Cone. (ug/1) | Conc. (ug/1)

Acrolein 50
Acrylonitrile 50
Benzene 10
Bromoform 10
Carbon Tetrachloride 2
_Chlorobenzene _ 10
Chlorodibromomethane 10
Chloroethane 50
2-Chloroethylviny! Ether 10
Chloroform 10
Dichlorobromomethane

[Bromodichloromethane] 10
1,1-Dichloroethane 10
1,2-Dichloroethane 10
1,1-Dichloroethylene 10
1,2-Dichloropropane 10
1,3-Dichloropropylene

[1,3-Dichloropropene] 10
1,2-Trans-Dichloroethylene 10
Ethylbenzene 10
Methyl Bromide 50
Methyl Chloride ' 50
Methylene Chloride 20
1,1,2,2-Tetrachloroethane 10
Tetrachloroethylene 10
Toluene 10
1,1,1-Trichloroethane 10
1,1,2-Trichloroethane 10
Trichloroethylene _ 10
Viny! Chloride 10

TCEQ-10054 (6/1/2017)
Domestic Wastewater Permit App  tion, Technical Reports - Page8




Attachment A
WQ0010619003
City of Weslaco

Table 4.0(2)C — Acid Compounds

MAX
Pollutant Ef?'lYlSnt Effluent Number of MAL
Conc. (ug/l) | Conc. (ug/ly | S2mples | (ng/D
2-Chlorophenol 10
2.4-Dichlorophenol 10
2,4-Dimethylphenol 10
4,6-Dinitro-o-Cresol 50
2,4-Dinitrophenol 50
2-Nitropheno] ’ 20
4-Nitrophenol 50
P-Chloro-m-Cresol 10
Pentalchlorophenol 5
Phenol 10
2,4.6-Trichlorophenol 10
TCEQ-10054 (6/1/2017)
Domestic Wastewater Permit Application, Technical Reports Page 9




Attachment A

WQo0010619003
City of Weslaco
Table 4.0(2)D — Base/Neutral Compounds
Pollutant Ef%leSnt Eil"ﬂlgnt Number of MAL
Conc. (ug/l) | Conc. (ug/) | Samples (ng/l)
Acenaphthene 10
Acenaphthylene 10
Anthracene 10
Benzidine 50
Benzo{a)Anthracene 5
Benzo{a)Pyrene 5
3,4-Benzofluoranthene - ' - 10
Benzo(ghi)Perylene 20
Benzo(k)Fluoranthene 5
Bis(2-Chloroethoxy)Methane 10
Bis(2-Chloroethyl)Ether 10
Bis(2-Chloroisopropyl)Ether 10
Bis(2-Ethylhexyl)Phthalate 10
4-Bromophenyl Phenyl Ether 10
Buty! benzyl Phthalate 10
2-Chloronaphthalene 10
4-Chloropheny! phenyl ether 10
Chrysene 5
Dibenzo(a,h)Anthracene 5
1,2-(o)Dichlorobenzene 10
1,3-(m)Dichlorobenzene 10
1,4-(p)Dichlorobenzene 10
3,3-Dichlorobenzidine 5
Diethyl Phthalate 10
Dimethyl Phthalate 10
Di-n-Bulyl Phthalate 10
2,4-Dinitrotoluene 10
2,6-Dinitrotoluene 10
Di-n-Octyl Phthalate 10
1,2-Diphenylhydrazine (as Azo-benzene) 20
Fluoranthene 10
Fluorene 10
Hexachlorobenzene 5
Hexachlorobutadiene 10

TCEQ-10054 (6/1/2017)
Domestic Wastewater Permit Appl” ion, Technical Reports ‘Page 10



Attachment A

WQo0010619003
City of Weslaco
AVi
Pollutant Efﬂugnt Eflgﬁe}:ilt Number of MALL

Cone. (ug/l) | Conc. (ug/) Samples (ng/D
Hexachlorocyclo-pentadiene 10
Hexachloroethane 20
Indeno(1,2,3-cd)pyrene 5
Isophorone 10
Naphthalene 10
Nitrobenzene 10
N-Nitrosodimethylamine 50
N-Nitrosodi-n-Propylamine 20
N-Nitrosodiphenylamine 20
Phenanthrene 10
P};rene 10
1,2,4-Trichlorobenzene 10

TCEQ-10054 (6/1/2017) -
Domestic Wastewater Permit Application, Technical Reports Page 11




Attachment A
WQ0010619003
City of Weslaco

Table 4.0(2)E - Pesticides

VG MAX
Pollutant Efl?luent Effluent Nél mbelr of MAII‘
Cone. (ug/l) | Conc. (ug/D amples (ng/D
Aldrin 0.01
alpha-BHC (Hexachlorocyclohexane) 0.05
beta-BHC (Hexachlorocyclohexane) 0.05
gamma-BHC (Hexachlorocyclohexane) 0.05
delta-BHC (Hexachlorocyclohexane) 0.05
Chlordane 0.2
4,4-DDT 0.02
4,4-DDE 0.1
4.4,-DDD 0.1
Dieldrin 0.02
Endosulfan I (alpha) 0.01
Endosulfan I (beta) 0.02
Endosulfan Sulfate 0.1
Endrin 0.02
Endrin Aldehyde 0.1
Heptachlor 0.01
Heptachlor Epoxide 0.01
PCB-1242 0.2
PCB-1254 0.2
PCB-1221 0.2
PCB-1232 0.2
PCB-1248 0.2
PCB-1260 0.2
PCB-1016 02
Toxaphene 0.3
TCEQ-10054 (6/1/2017) ;
Domestic Wastewater Permit App  tion, Technical Reports Page 12




Attachment A
WQo0010619003
City of Weslaco

Section 3. Dioxin/Furan Compounds

A. Areany of the following compounds used by a contributing industrial user or significant industrial user
that is part of the collection system for the facility that you have reason to believe are present in the
influent to the wastewater treatment plant?

Yes[] No I
If yes, identify which compound(s) are potentially sent to the facility.

O 2,4,5—trichlorophenoxy acetic acid
Common Name 2,4,5-T, CASRN 93-76-5

0 2-(2,4,5-trichlorophenoxy) propanoic acid
Common Name Silvex or 2,4,5-TP, CASRN 93-72-]

0 2-(2,4,5-trichlorophenoxy) ethyl 2,2-dichloropropionate
Common Name Erbon, CASRN 136-25-4

0 0,0-dimethyl 0-(2,4,5-trichlorophenyl) phosphorothioate

Common Name Ronnel, CASRN 299-84-3

O 2,4,5-trichlorophenol
Common Name TCP, CASRN 95-95-4

0 hexachlorophene
Commeon Name HCP, CASRN 70-30-4

For each compound identified, provide a brief description of the conditions of its/their presence at the facility.

B. Do you know or have any reason to believe that 2,3,7,8 Tetrachlorodibenzo-P-Dioxin (TCDD) or any
congeners of TCDD may be present in your effluent?

Yes (0 No O

If yes, provide a brief description of the conditions for its presence,

If you responded yes to either Subsection A or B, complete Table 4.0(2)F.

For pollutants identified in Table 4.0(2)F, indicate type of sample.
Grab [J Composite [J
Date and time sample(s) collected:

[CEQ-10054 (6/1/2017)
Jomestic Wastewater Permit Application, Technical Reports Page 13



Attachment A
WQ0010619003
City of Weslaco

TABLE 4.0(2)F - DIOXIN/FURAN COMPOUNDS

Toxic Wastewater Wastewater Sludge Sludge MAL
Compound Equivalency Concentration Equivalents Concentration Equivalents orQ)
Factors (ppq) (ppa) (ppt) (ppt) ped
3,7,8 TCDD 1 10
2,3,7,8 PeCDD 0.5 50
3,7,8 HxCDDs 0.1 50
2,3,4,6,7,8
pCDD 0.01 50
3,7,8 TCDF 0.1 10
2,3,7,8 PeCDF 0.05 50
3,4,7,8 PeCDF 0.5 50
,3,7,8 HXCDFs 0.1 50
,3,4,7,8 HpCDFs 0.01 50
YCDD 0.0003 100
)CDF 0.0003 100
'CB 77 0.0001 0.5
'CB 81 0.0003 0.5
'CB 126 0.1 0.5
’CB 169 0.03 0.5
lotal

*For PCBs, if all are non-

TCEQ-10054 (6/1/2017)

Domestic Wastewater Permit Apy

_ation, Technical Reports

1384

detects, enter the highest non-detect preceded by a “<”.

age 14




FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION

For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0010619003,
EPA1.D. No. TX0052787, to discharge to water in the state.

Issuing Office: Texas Commission on Environmental Quality
P.O. Box 13087
Austin, Texas 78711-3087

Applicant: City of Weslaco
1912 Joe Stephens Avenue
Weslaco, Texas 78599

Prepared By: Melinda Luxemburg, P.E.
Municipal Permits Team
Wastewater Permitting Section (MC 148)
Water Quality Division T
(512) 239-4541

Date: December 21, 2023
Permit Action: Renewal
1. EXECUTIVE DIRECTOR RECOMMENDATION

The Executive Director has made a preliminary decision that this permit, if issued, meets
all statutory and regulatory requirements. The draft permit includes an expiration date
of five years from the date of issuance.

2. APPLICANT ACTIVITY

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ)
for a renewal of the existing permit that authorizes the discharge of treated domestic
wastewater at an annual average flow not to exceed 4.9 MGD. The existing wastewater
treatment facility serves the City of Weslaco.

3. FACILITY AND DISCHARGE LOCATION

The plant site is located at 9o7 North Airport Drive, Weslaco, in Hidalgo County, Texas
78599.

QOutfall Location:

Outfall Number Latitude Longitude
001 26.184877 N 97.971014 W

The treated effluent is discharged to an unnamed drainage ditch, thence to North
Floodway, thence to Laguna Madre in Segment No. 2491 of the Bays and Estuaries. The
unclassified receiving water use is limited aquatic life use for the unnamed drainage
ditch. The designated uses for Segment No. 2491 are primary contact recreation,
exceptional aquatic life use, and oyster waters.



City of Weslaco TPDES Permit No. WQ0010619003
Fact Sheet and Executive Director’s Preliminary Decision

Page 2

TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL

The Weslaco North Wastewater Treatment Facility (WWTF) is an activated sludge
process plant operated in the extended aeration mode. Treatment units include a lift
station, bar screen/grit remova, one aeration basin, one oxidation ditch, three final
clarifiers, one aerobic sludge digester, one belt filter press, two chlorine contact
chambers, and a dechlorination chamber. The facility is in operation.

Sludge generated from the treatment facility is hauled by a registered transporter (Denali
Water Solutions; Hauler Registration No. 24979) to various TCEQ-authorized beneficial
land application sites operated by Denali Water Solutions, LLC in Hidalgo County
and/or to a permitted landfill. The draft permit also authorizes the disposal of sludge at a
TCEQ-authorized land application site, co-disposal landfill, wastewater treatment
facility, or facility that further processes sludge.

INDUSTRIAL WASTE CONTRIBUTION

The draft permit includes pretreatment requirements that are appropriate for a facility of
this size and complexity. The facility does not appear to receive significant industrial '
wastewater contributions.

SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES

The following is a summary of the applicant’s effluent monitoring data for the period
June 2021 through May 2023. The average of Daily Average value is computed by the
averaging of all 30-day average values for the reporting period for each parameter: flow,
five-day carbonaceous biochemical oxygen demand (CBODj), total suspended solids
(TSS), ammonia-nitrogen (NH;-N), and total zinc (TZ). The average of Daily Average
value for Escherichia coli (E. coli) in colony-forming units (CFU) or most probable
number (MPN) per 100 ml is calculated via geometric mean. Mass-based limits are
expressed as pounds per day (Ibs/day). Concentration-based limits are expressed as
milligrams per liter (mg/1).

Parameter Average of Daily Average
Flow, MGD 2.52
CBOD;, mg/l 4.87
TSS, mg/l 2.77
NH;-N, mg/] 0.88
Total Zinc, mg/1 0.08

E.coli, CFUor MPN per1ooml 2.0
DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS

The effluent limitations and monitoring requirements for those parameters that are
limited in the draft permit are as follows:

A. EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS

The annual average flow of effluent shall not exceed 4.9 MGD, nor shall the average
discharge during any two-hour period (2-hour peak) exceed 12,260 gpm.



¢

City of Weslaco TPDES Permit No. WQo0010619003
Fact Sheet and Executive Director’s Preliminary Decision

Parameter 30-Day Average 7-Day Average Daily Maximum
mg/l lbs/da mg/l mg/l

CBODg 10 409 15 25

TSS 15 613 25 40

NH;-N 3 123 6 10

TZ 0.53 22 N/A 1.12

Dissolved Oxygen (DO), min. 4.0 N/A N/A N/A

E. coli, CFU or MPN per 100 ml 126 N/A N/A 399

The pH shall not be less than 6.0 standard units (SU) nor greater than 9.0 SU and
shall be monitored once per week by grab sample. There shall be no discharge of
floating solids or visible foam in other than trace amounts and no discharge of visible

oil

The effluent shall contain a total chlorine residual of at least 1.0 mg/] after a
detention time of at least 20 minutes (based on peak flow) and shall be monitored
daily by grab sample. The permittee shall dechlorinate the chlorinated effluent to less
than 0.1 mg/1 total chlorine residual and shall monitor total chlorine residual daily by
grab sample after the dechlorination process. An equivalent method of disinfection
may be substituted only with prior approval of the Executive Director.

Parameter Monitoring Requirement
Flow, MGD Continuous

CBOD; Two/week

TSS Two/week

NH;-N Two/week

TZ One/quarter

DO Two/week

E. coli, CFU or MPN per 100 ml One/week

B. SEWAGE SLUDGE REQUIREMENTS

The draft permit includes Sludge Provisions according to the requirements of 30 TAC
Chapter 312, Sludge Use, Disposal, and Transportation. Sludge generated from the
treatment facility is hauled by a registered transporter Denali Water Solutions;
Hauler Registration No. 24979) to various TCEQ-authorized beneficial land
application sites operated by Denali Water Solutions, LLC in Hidalgo County and/or
to a permitted landfill. The draft permit also authorizes the disposal of sludge at a
TCEQ-authorized land application site, co-disposal landfill, wastewater treatment
facility, or facility that further processes sludge.

C. PRETREATMENT REQUIREMENTS

Permit requirements for pretreatment are based on TPDES regulations contained in
30 TAC Chapter 305, which references 40 Code of Federal Regulations (CFR) Part
403, “General Pretreatment Regulations for Existing and New Sources of Pollution”
[rev. Federal Register/ Vol. 70/ No. 198/ Friday, October 14, 2005/ Rules and
Regulations, pages 60134-60798]. The permit includes specific requirements that
establish responsibilities of local government, industry, and the public to implement

Page 3



City of Weslaco TPDES Permit No. WQ0010619003
Fact Sheet and Executive Director’s Preliminary Decision

Page 4

the standards to control pollutants which pass through or interfere with treatment
processes in publicly owned treatment works or which may contaminate the sewage
sludge. This permit has appropriate pretreatment language for a facility of this size
and complexity.

. WHOLE EFFLUENT TOXICITY (BIOMONITORING) REQUIREMENTS

(1) The draft permit includes chronic freshwater biomonitoring requirements as
follows. The permit requires five dilutions in addition to the control (0%
effluent) to be used in the toxicity tests. These additional effluent
concentrations shall be 32%, 42%, 56%, 75%, and 100%. The low-flow
effluent concentration (critical dilution) is defined as 100% effluent. The
critical dilution is in accordance with the “Aquatic Life Criteria” section of the
“Water Quality Based Effluent Limitations/Conditions” section.

(a) Chronic static renewal survival and reproduction test using the water
flea (Ceriodaphnia dubia). The frequency of the testing is once per
quarter for at least the first year of testing, after which the permittee
may apply for a testing frequency reduction.

(b) Chronic static renewal 7-day larval survival and growth test using the
fathead minnow (Pimephales promelas). The frequency of the testing
is once per quarter for at least the first year of testing, after which the
permittee may apply for a testing frequency reduction.

(2)  The draft permit includes the following minimum 24-hour acute freshwater
biomonitoring requirements at a frequency of once per six months:

(2)  Acute 24-hour static toxicity test using the water flea (Daphnia pulex
or Ceriodaphnia dubia).

(b) Acute 24-hour static toxicity test using the fathead minnow
(Pimephales promelas).

. SUMMARY OF CHANGES FROM APPLICATION

None.

. SUMMARY OF CHANGES FROM EXISTING PERMIT

The Standard Permit Conditions, Sludge Provisions, Other Requirements, and
Biomonitoring sections of the draft permit have been updated. Pretreatment
requirements have been continued in the draft permit.

The permittee’s facility mailing address has been updated according to the
information provided in the application.

Added effluent testing at new Other Requirement No. 11 because the required
application effluent data was not included with the application. Upon review of the